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Objectives

• Overview of ulcerative colitis (UC)

• Review current clinical treatment guidelines 

for UC

• Discuss upcoming diagnostics and treatment

• What is the role of APPs in UC patients



Diagnosing UC

• Most common symptoms are rectal bleeding, urgency, tenesmus

• Rule out infectious causes of diarrhea (stool cultures, parasite 

screen, C diff, lactoferrin)

• Fecal calprotectin- noninvasive stool test that is a specific marker of 

inflammation indicative of disease activity and used to assess 

response and relapse of therapy

• Colonoscopy to ileum (with biopsies of affected and 

unaffected areas)

• Disease severity assessed by patient reported improvement of 

symptoms, endoscopic assessment of inflammation, disease 

course/treatment and disease impact of quality of life

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413.



Types of Ulcerative Colitis



Symptoms Depend on Location

• Proctitis – constipation, tenesmus, rectal bleeding

• Proctosigmoiditis/left sided colitis – blood, 

mucous, frequency, urgency

• Pancolitis – passing only blood, abdominal pain, 

frequency, urgency, anemia, fatigue, anorexia, 

weight loss



Pathology

• Limited to mucosa and 

submucosa of rectum 

and colon

• Distal, continuous 

involvement of colon

• Numerous ulcers with 

regenerating mucosa 

“pseudopolyps”, fissures, loss 

of vascular pattern, friable

• Neutrophil granulocyte 

formation

• Cryptitis



Mayo Score in UC Endoscopy



Extraintestinal Manifestations

• Arthritis (20%)

• Ankylosing spondylitis 

(3-5%)

• Erythema nodosum 

(10-15%)

• Pyoderma 

gandrenosum (rare)

• Primary Sclerosing 

Cholangitis (10%)



What if UC Is Not Controlled?

• Significant morbidity and low incidence 

of mortality

• More likely to have psychological conditions of 

anxiety and depression and impaired social 

interactions or career progression

• Increased risk of dysplasia and colorectal cancer

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413.



What Is the Goal?

• Inducing and maintaining both clinical 

and endoscopic remission

• Steroid-free remission

• Therapy is chosen based on activity, severity, 

extent of inflammation, prognostic factors

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413.



UC Treatment Pyramid

AZN, mesalamine oral, enema, supp

Prednisone, budesonide

Imuran, 6MP, MTX

IBD Clinic 2020.

Ko et al. Gastroenterology. 2019; 156:748-764.



Moderate-Severe UC Biologic Treatment

Anti-TNF
Infliximab, adalimumab, golimumab

(biosimilars available for infliximab, adalimumab)

Anti-integrins Vedolizumab

JAK inhibitor Tofacitinib

Interleukin-12/23 antagonist Ustekinumab

Immunomodulators Thiopurines, methotrexate

Feuerstein et al. Gastroenterology. 2020;158 :1450-1461).



Emerging UC Treatment

• Anti-integrins Etrolizumab,

abrilumab, AJM300, E6007

• Anti-interleukins

Mirikizumab, brazikumab

• JAK inhibitors

Upadacitinib, filgotinib, itacitinib, 

SHR0302

• Jak 3 inhibitor/TYK2/Jak 1

PF-06651600/06700841

• Pan-Jak

TD-1473/3504

• S1P receptor modulators

Ozanimod, etrasimod

• PSGL-1 agonist

Neihulizumab

• DHODH inhibitor

IMU-83

• DNA based synthetic 

immunomodulatory agent

Cobitolimod

• Microbial therapies

FMT, SER-287

• Stem cell therapy

• Anti-MadCAM-1

SHP647

• REV inhibitor

ABX464

• Adenisine A3 inhibitor

PBF-677

• IL-6 inhibitor

Olamkicept

• IL-22fc

UTTR1147A

• Anti-IL 36

BI 655130

• Anti-CD40

ABBV-323

• LANCL2

BT-11

• RIP1 kinase inhibitor

GSK2982772

• Anti-OX40

KHK4083

• TNFSF15 blocker

PF06480605

Clinicaltrials.gov



Guidelines in UC



A Practical Approach for Biologic Therapy

Frasca J, Cheifetz, A. Pract Gastroenterol. 2020;Aug (XLIV-8):32-43.

Timing
Early biologic therapy in moderate-severe disease, especially in the 

setting of high-risk features

Selection Infliximab and vedolizumab favored (based on most studies)

Safety 

considerations

Anti-TNF therapy ~ very low absolute rate of risks; immunogenicity 

likely under recognized; Newer biologic therapies (ustekinumab, 

vedolizumab) ~ excellent safety profile, which may favor selection; 

Tofacitinib ~ multiple risks demonstrated, esp risk of PE, not 

recommended first line

Special 

circumstances

Acute severe UC- infliximab favored if response to salvage therapy 

with infliximab; Associated systemic condition- systemic therapy 

favored, anti-TNF, ustekinumab, tofacitinib)

Other 

considerations

Favorable safety profile, cost and insurance barriers, patient 

preference, optimization with proactive TDM



Comparative Effectiveness Studies in UC

Study Study Type Outcomes Findings

Singh et al. Network meta-analysis
Induction of remission

Mucosal healing

Infliximag and vedolizumab superior to 

adalimumab and golibumab

Singh et al. Network meta-analysis
Induction of remission 

Endoscopic improvement

Infliximab superior to vedolizumab, 

tofacitinib and ustekinumab

Bonovas et al. Network meta-analysis
Clinical response, clinical 

remission, mucosal healing

Infliximab superior to adalimumab,

golibumab

Singh et al.

Propensity score-matched 

retrospective analysis of 

administrative claims data

Corticosterioid use Infliximab superior to adalimumab

Singh et al. 

Propensity score-matched 

retrospective analysis of 

nationwide cohort

All-cause hospitalization Infliximab superior to adalimumab

Cholapranee et al. Meta-analysis Induction of mucosal healing Infliximab superior to adalimumab

Faleck et al. 

Propensity score-matched

analysis of VICTORY 

Consortium

Clinical remission
Vedolizumab superior to 

anti-TNF agents

Sands et al. 
Prospective RCT 

(VARSITY)

Clinical remission, endoscopic

improvement, steroid-free 

remission

Vedolizumab superior to adalimumab-

endoscopic improvements; 

no difference in steroid-free remission

Frasca J, Cheifetz, A. Pract Gastroenterol. 2020;Aug (XLIV-8):32-43.



Emerging Diagnostics

• Need for identifying biomarkers predictive of response to individual therapies, facilitate 

optimal positioning of therapies

• Limited evidence regarding combination therapy of biologics and immunomodulators, 

especially with newer agents with lower immunogenicity and with better optimization of 

biologic agents through therapeutic drug monitoring

• Proposed treatment targets have moved beyond symptomatic improvement towards more 

objective end points, such as healing of the intestinal mucosa

– This treat-to-target approach has been associated with improved disease outcomes 

such as diminished bowel damage, surgery and hospitalizations

– Many patients with IBD require biologic therapy to achieve and maintain clinical and 

endoscopic remission, and antitumor necrosis factor antibodies remain the first-line 

biologic therapy in most areas of the world

– Unfortunately, up to 1/3 of patients receiving this treatment are primary non-

responders, and some patients that show an initial response can also lose response 

over time

– TDM has been suggested as a useful tool to manage treatment, including monitoring 

for dose escalation, de-escalation or to switch treatment 

Argollo et al. Nat RevGastroenterol Hepatol. Sept 2020.



What Is This “Immunogenicity”

• Immunogenicity is recognized as a leading contributor to the loss of 

response to biologic therapies; as biologic agents are large, 

complex proteins, they trigger the formation of anti-drug antibodies 

(ADAs) specific to the agent administered 

• It is recommended that patients who develop ADAs to a biologic 

therapy, with a consequent loss of response, should switch to a 

different agent with either the same or a different mechanism 

of action

• Giving biologic therapies in combination with concomitant 

immunosuppressive agents has been shown in several studies to 

reduce the development of ADAs

Severine et al. Ther Adv Gastroenterology. 2018;11:1-13.



Therapeutic Drug Monitoring

• Used to check the drug trough concentration and assess for the 

presence of anti-drug antibodies

• Can be performed at any point of therapy in induction or 

maintenance

• Can be routine proactive when patient in remission or reactive 

during symptoms

• Available for all biologics (commonly anti-TNFs) and thioprines

• Drug failure can be 1) mechanistic, 2) non-immune-mediated 

pharmacokinetic or 3) immune-mediated pharmacokinetic

• ? Future – pharmacogenomics – drug-gene testing

Feuerstein J et al. Gastroenterology. 2017 (153); 827-834.



Case Study

• M.W. is a 24 y/o WM first seen in February of 2020 with 

intermittent bright red blood in his stools x 1 year with 

occasional diarrhea/constipation

• No past medical or surgical hx, no prior colon

• No FHX of CRC, IBD

• Social: Works as a police office for the City of 

Cleveland, single

• Saw PCP and DRE was neg

• Med list: MVI, fish oil, biotin, flax seed

• No NSAIDs



Case Study

• Plan – Colonoscopy, CBC/CMP/ESR/CRP

• Findings – Labs wnl; colon done 3 days after OV 

showed severe proctitis

• Plan – mesalamine 1000mg supp qhs x 1 week 

then qohs; repeat FS in 6 months





Case Study – Pathology Findings



Case Study – Fast Forward

• June 2020 – Patient seen in the office for worsening S/S. 

Turns out he only took the mesalamine supp x 9 days 

(too expensive), but had felt better with them 

immediately. Got new insurance and resumed 2 weeks 

prior to this visit.

• Symptoms: Severe cramps, bloating, bloody diarrhea 

every hour, nocturnal as well, lost 15#. Mucous in stool. 

• Increased stress at work (Cleveland Police Officer, 

worked 12 straight hours downtown riots on Saturday). 

Sat fever 102. No temp now. Hardly eating. Past week 

also using ibuprofen 600mg, 2 daily. 



Case Study

• Plan – FS planned for the following day, check 

CBC/CMP/ESR/CRP and fecal calprotectin. Continue 

mesalamine 1000mg supp qhs but add Prednisone 

40mg PO daily with a taper dose of 10mg weekly. Stop 

NSAIDs. Fluid/electrolyte replacement.

• Findings – Labs WBC 11.74, H&H 35.6/11.5, PLT 479, 

Alb 3.3, ESR 54, CRP 11.1, Fecal Cal 1,103.9; Colon 

showed severe pancolitis UC (Mayo score 3).

• Plan – Increase Prednisone to 60mg, start Remicade 

10mg/kg ASAP, Imuran 100mg PO daily, repeat colon in 

6 months.





Case Study – Pathology Findings



Case Study

• Remicade started 3 days after colonoscopy at 10mg/kg 

(1000mg), plan for 0, 2, 6 weeks then q8 weeks

• OV 2 days after first Remicade infusion, already 

improvement in sx. Mesalamine supp DC’d. Prednisone 

kept at 60mg x 1 week, then decreased to 40mg with 

10mg weekly taper dose

• OV 2 weeks later, after 2nd Remicade infusion, feels 

significantly better, feels like a "whole new person".  

Denies abdominal discomfort. He has 3-4 formed 

stools daily

• We gave him a work excuse x 3 weeks 

• Currently doing very well…



Poor Prognostic Factors in UC Disease Severity

• Age <40 at diagnosis

• Extensive colitis, deep ulcers, severe endoscopic disease (Mayo subscore 3)

• Hospitalization for colitis

• Cdiff and CMV infection

• Elevated CRP/ESR

• Low serum albumin

• Steroid dependent disease

• The greater the number of poor prognostic factors, the worse the prognosis 

as measured by likelihood of colectomy

• Early initiation of biologics in UC may help prevent complications, such as 

colon cancer, hospitalizations and surgery

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413; Frasca J, Cheifetz A. Pract Gastroenterol. 2020 Aug;XLIV-8:32-43.



Predicting Severity?

• The ACE (Albumin, CRP and Endoscopy) Index in 

Acute Colitis

• More than three quarters of patients scoring 3 

(albumin ≤30 g/L, CRP ≥50 mg/L, and increased 

endoscopic severity) did not respond to IV steroids

• This combination of parameters (ACE) identifies on 

admission a high-risk population who may benefit from 

earlier second-line medical treatment or surgical 

intervention

Grant et al. Inflamm Bowel Dis. June 23, 2020.



Dietary Guidelines

• The International Organization for the Study of 

Inflammatory Bowel Disease (IOIBD) recently published 

consensus guidance that includes consuming a diet 

composed of carbohydrates, fats, and protein and 

limiting intake of processed foods and artificial 

sweeteners, while avoiding trans fats. We encourage 

patients with inactive IBD to eat a balanced diet.

• Malnutrition in patients with IBD can lead to weight loss, 

growth failure in children, bone disease, and/or 

micronutrient deficiencies.

DeLegge M. Up To Date. April 17, 2020.



Monitoring



CRC Prevention in UC

• Screening and surveillance colonoscopy to assess for 

dysplasia in patients with UC extent greater than rectum 

to start 8 years after initial diagnosis

• If UC and PSC, then colon annually

• Surveillance every 1-3 years based on combined CRC 

risk factors in UC and findings on previous colonoscopy

• During colon, identify raised lesions and abnormal pit 

patterns and perform targeted biopsies (unclear whether 

segmental random biopsies or still required)

• Fecal DNA testing and CT colonography are 

not recommended

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413.



COVID 19 and IBD

• IBD itself does not increase the risk of COVID-19.

• Being on immune therapies for IBD may increase the risk for some infections, but the 

currently available information does not show an increased risk of infection with 

SARS-CoV-2 or development of COVID-19 in individuals with IBD or who are on the 

standard therapies. However, it is helpful to clarify which medications affect the 

immune system and which ones do not (immunosuppressive agents include steroids, 

6MP, MTX, anti-TNFs, Anti-IL 12/23, Anti-integrin, JAK inhibitors).

• Treatments that do NOT suppress your immune system (5ASAs, antibiotics, diet).

• Keeping your IBD in remission is believed to be protective against COVID-19, but 

also healthier for you. Needing steroids or hospitalization for a relapse is never an 

ideal situation, but especially now when medical resources may be strained. 

• Stay on your IBD medications. Flares or needing to take steroids may put you at 

greater risk than taking your other IBD medications.

ACG. March 2020.



Guidance in managing IBD therapy in setting of Covid-19

• No symptoms, no testing

Do not withhold IBD therapies, try to dose reduce steroids

• No symptoms, positive test

Withhold IBD therapy for a minimum of 10 days. If no symptoms of Covid-19, resume IBD 

therapy

• Positive test for SARS-CoV-2 and symptoms of Covid-19

When to restart- Symptom based strategy:

1. ≥10 days have passed since Covid-19 symptoms onset and

2. ≥ 3 days (72 hours) have passed since recovery- defined as resolution of fever without 

use of fever-reducing medications and improvement in respiratory symptoms

(eg, cough, SOB)

3. In severe Covid-19, a greater time frame from recovery may be appropriate depending 

on severity of IBD and need to re-start medication

• If test-based strategy is required, the above clinical parameters must be met 

PLUS 2 consecutive negative Covid tests taken 24 hours apart 

Adapted from OIBD Recommendations: Best practice guidance for when to re-start IBD therapy in patients who have had confirmed or suspected 

Covid-19



Role of APPs 

• More frequent office visits

• Monitoring/managing medications

• Monitoring nutritional status

• Smoking cessation

• Depression

• Contraception/pregnancy

• Vaccinations

• Lab monitoring

• Dexa scans



Keep in Mind!

• Evaluating UC during relapses should include 

assessment of severity of symptoms and 

potential triggers

– Enteric infections (particularly C diff)

– NSAID use

– Recent smoking cessation

– Non-adherence to therapy

Rubin DT et al. Am J Gastroenterology. 2019;114(3):384-413.



Don’t Forget the Crohn’s Colitis Foundation!

• Crohnscolitisfoundation.org

− Professionals

− For your patients

− Appeal letters

• Plethera of information including 

school/employment accommodations, disability, 

financial resources, medication dose 

escalations, prior authorization letters, other 

testing including fecal calprotectin, 

etc…(references professional journal articles)



Thank You!



Q&A


